



Hit XRF Testing Report

PO#:	374100
Item #:	99113
Quantity:	3
Tester:	Matthew Blachut
Date:	1/15/2021 16:37

Description:	#99113 Mask With Anti-Fog Window
Results:	PASS

SKU	99113	99113	99113
Color	black	black	black
Location	film	window	mask
Reading No.	2138	2137	2136
Duration	100	100	59
Units	ppm	ppm	ppm
Result	Pass	Pass	Pass
Material	Plastic	Plastic	Plastic
Ba	<LOD	<LOD	<LOD
Ba Error	1205.51	496.28	477.75
Sb	<LOD	133.03	<LOD
Sb Error	226.64	70.16	97.94
Sn	<LOD	<LOD	<LOD
Sn Error	153.87	68.98	66.55
Cd	<LOD	<LOD	<LOD
Cd Error	93.86	39.85	37.68
Bal	997594.5	998986.19	999083.25
Bal Error	202.42	35.76	31.39
Bi	<LOD	<LOD	<LOD
Bi Error	48.54	21.17	20.95
Pb	<LOD	<LOD	<LOD
Pb Error	49.99	16.65	14.73
Br	<LOD	<LOD	<LOD
Br Error	61.49	17.29	14.96
Se	<LOD	<LOD	<LOD
Se Error	99.6	26.46	21.02
As	<LOD	<LOD	<LOD
As Error	35.55	11.19	10.27
Hg	<LOD	<LOD	<LOD
Hg Error	183.24	51.43	39.95
Au	<LOD	<LOD	<LOD
Au Error	245.73	64.27	49.81
Zn	<LOD	<LOD	<LOD
Zn Error	115.56	31.11	25.34
Cu	<LOD	<LOD	<LOD
Cu Error	362.26	96.63	74.94
Ni	<LOD	<LOD	<LOD
Ni Error	306.73	75.95	57.71
Fe	476.2	184.04	164.74
Fe Error	302.75	90.37	79.57
Cr	<LOD	<LOD	<LOD
Cr Error	732.03	254.36	234.57
V	<LOD	<LOD	<LOD
V Error	1908.3	783.44	752.39
Ti	<LOD	<LOD	<LOD
Ti Error	3328.95	1262.38	1191.13
Cl	<LOD	<LOD	<LOD
Cl Error	300000	300000	300000